EROATOMN LAB.

FCC TEST REPORT

Report No.

FG602516

Data: 9 File: D:¥Project2007Q 1L ]1[6025 16\WPart22HWCDMA.EMI (12)
i Lewvel (dBm) Date: 2007-01-30
FCC PARTZ22/24
-35
a
2 18 17
345 e " 23
1 ¥ 16 19 22
12314 g .,
D 1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete) PrRuEnCE NI
Site - BCHOSHY
Cendition : HF-gFUFRIOUS VERTICAL
EOT : FLYBook PO/With 3.5G MCE775v, Wlan/llabg
: and BT 56K Modem
Pourax o AW AH=
Model - FO60S16
Mode : WCDMA Linktdaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBn dBm dB
1 1018.0 -51.81 -38.81 -153.00 -51.07 -0.75 Peak
Z 1064.0 -44 .09 -31.09 -13.00 -43.31 -0.79 Peak
3 1118.0 -49.63 -36.63 -13.00 -48.95 -0.68 Peak
4 1154.0 -48 .91 -35.91 -13.00 -48.20 -0.71 Peak
] 1184.0 -46.89 -33.80 -13.00 -46.16 -0.73 Peak
f 1248 .0 -46.42 -33.42 -13.00 -45.66 -0.77 Peak
7 1274.0 -37.72 -24.72 -153.00 -36.89 -0.85 Peak
g 1384.0 -39.95 -26.95 -13.00 -39.02 -0.93 Peak
9 1454.0 -34.08 -41.08 -13.00 -53.11 -0.97 Peak
10 1554.0 -54.63 -41.63 -13.00 -53.93 -0.70 Peak
11 1594.0 -47.91 -34.91 -13.00 -47.24 -0.67 Peak
12 1638.0 -55.85 -42.85 -13.00 -53.39 -0.46 Peak
13 1668.0 -55.92 -42.92 -13.00 -53.44 -0.48 Peak
14 1704.0 -55.76 -42.76 -13.00 -55.33 -0.4Z Peak
15 1808.0 -45.11 -32.11 -13.00 -44.8]1 -0.31 Peak
16 1838.0 -52.77 -39.77 -13.00 -52.36 -0.40 Peak
17 1914.0 -45.14 -32.14 -13.00 -44.64 -0.50 Peak
13 2024 .0 -57.06 -44.06 -13.00 -56.70 -0.36 Peak
19 2124.0 -52.05 -39.053 -13.00 -52.9% 0.73 Peak
20 2184 .0 -55.04 -42.04 -13.00 -56.34 1.30 Peak
21 2244 .0 -537.44 -44.44 -13.00 -59.13 1.69 Peak
22 2344.0 -50.94 -37.94 -13.00 -32.76 1.82 Peak
23 2448.0 -48.62 -35.62 -13.00 -50.77  2.16 Peak
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Report No. : FG602516

woroniss. FCC TEST REPORT

Data: 10 File: D:¥Project2007Q 1L ]1[6025 16\WPart22HWCDMA.EMI (12)
i Lewvel (dBm) Date: 2007-01-30

FCC PART22:24

-35
70
3000 3400. 3800, 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)
Bite - BCHHY
Ceondition : HE-BPURIOUR VERTICAL
EOT : FL¥Boak PCAVIh 350 MORT v Wlan/11abe
: and BT 36K Modem
Power o 1 20WVae B0z
Mcdel : FGEOZ16
Mcde : WTMA LindetAdapto
Remark There is no more obvious emission except the listings above.
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EROATOMN LAB.

FCC TEST REPORT

Report No. FG602516

4.6.5.6 Mode 6

Horizontal Polarization

Data: 1
i Lewvel (dBm)

File: D:\Project2007Q14L) 1116025 16'Part22HHSDPA.EMI (12)

Date: 2007-01-30

FCC PART22:24
1 VIR
.50J[ ]
100 30 84. 138, 192, 246. 300
Trace: (Discrete) Freduency (He)
Site : BCHG-HY
Clomdition . LF-SFURICOTE HORIACHTAL
EOT : FL¥Bock PCAVIth 350 MOS8, Wlan/11abg
: and BT 36K Modem
Fowra : 120V M0H=
Model : P05 16
Mode : HSDP4 Link+ Adaptox
Ower Limit Readintenna Cahle Preamp fnt Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBm dB dBn dBn dB dB dB ci deg
1 @ 35.9 -45.93 -32.93 -13.00 -42.63 -3.29 0.00 0.00 --- --- Peak
2 Z291.1 -47.46 -34 .46 -13.00 -37.21 -10.25 0.00 0.00 --- --- Peak
3 299.7 -46.82 -33.82 -13.00 -36.838 -9.93 0.00 0.00 --- --- Peak
Data: 2 File: D:WProject2007Q 14116025 16WPart22HHSDPAEMI {12)
o Lewvel (dBm) Date: 2007-01-30
FEC PART22:i24
3
1
-50/
=108 300 440, 580, T20. 860, 1000
Trace: (Discrete) Frequency (MHz)
St : MCHG-HY
Clomdition : LF-SFURICUS HORIZCHTAL
EUT : FLYBock PC/AWith 3 50 MCR 775w, Wlan/11ahg
. and BT 56K Modern
Pourax o 1AW ae AH=
Model : P16
Mode . HSTPA4 Linkt Adapto
Ower Limit Readfntenna Cahble Preanp hnt Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBn dB dBm dBn dB dB dB ci deg
| @ 320.3 -34.34 -21.34 -13.00 -Z3.10 -9.24  0.00 0.00 --- --- Peak
2@ 833.4 -17.19 -15.82 -1.37  0.00  0.00 --- --- Peak
;@ 880.3 -28.32 -27.41 0 -0.91 Q.00 0,00 --- --- Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 115 of 150
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FCC TEST REPORT

Report No.

FG602516

Dat

-35

a3
i Lewvel (dBm)

File: D:\Projectt2007Q14L) 1116025 16WPart22HHSDPA.EMI {12)

Date: 2007-01-30

FCC PART22:24

40 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (e
Site : MCHG-HT
Condition : HF-3PURICUS HORIZONTAL
EOT : FL¥Bock PCAVIth 350 MCET775v, Wlan/11abg
: and BT 36K Moderm
Fowrai : 120V B0H=
Medel : P05 16
Mode : HSDP4 Link+Adapho
Ower Limit Readfntenna Cable Preanp int Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
Wiz dBn dB dBm d B dB dB dB cit deg
1 1018.0 -32.89 -39.89 -13.00 -534.66 1.7¢  0.00  0.00 --- --- Peak
2 1028.0 -49.83 -36.83 -13.00 -51.33 .91 0,00  0.00 --- --- Peak
3 1134.0 -52.72 -39.72 -13.00 -54.30 1.58  0.00 0.00 --- --- Peak
4 1184.0 -50.94 -37.94 -13.00 -52.38 1.44 0.00 0.00 --- --- Peak
3 1248.0 -50.58 -37.58 -13.00 -51.78 1.20  0.00 0.00 --- --- Peak
6@ 1268.0 -42.27 -29.27 -13.00 -43.36 1.09  0.00  0.00 --- --- Peak
7@ 1386.0 -41.68 -28.68 -13.00 -42.42 0.74 0.00 0.00 --- --- Peak
8 1498 .0 -55.38 -42.38 -13.00 -53.83 0.43 0.00 0.00 --- --- Peak
a 1394 .0 -30.07 -37.07 -13.00 -50.44 0.37 0.00 0.00 --- --- Peak
10 1648.0 -55.29 -42.29 -13.00 -55.61 0.31 0.00 0.00 --- --- Peak
11 17040 -56..39 -43.39 -13.00 -56.47 0.08 0.00 0.00 --- --- Peak
12 @ 1804.0 -45.67 -32.67 -13.00 -45.46 -0.21 0.00 0.00 --- --- Peak
13 1838.0 -57.43 -44.43 -13.00 -56.92 -0.51 0.00 0.00 --- --- Peak
14 1914.0 -48.61 -35.61 -13.00 -47.80 -0.81 0.00 0.00 --- --- Peak
15 2028.0 -35.99 -42.99 -13.00 -34.96 -1.02 0.00 Q.00 --- --- Peak
16 2124 .0 -24.22 -41.22 -13.00 -34.22 -0.01 0.00 Q.00 --- --- Peak
17 2338.0 -23.56 -40.36 -13.00 -34.38 0.82 0.00 Q.00 --- --- Peak
18 Z448.0 -24.45 -41.45 -13.00 -55.57 1.11  0.00 0.00 --- --- Peak
19 2524 .0 -57.46 -44 .46 -13.00 -58.87 1.41  0.00 0.00 --- --- Peak
Data: 4 File: D:Project2007Q 14116025 16WPart22HHSDPAEMI {12)
g Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35
-0 3000 3400, 3800, 4200. 4600 5000
Trace: (Discrete) krequency (MHz)
Site : BCHG-HY
Clemdition . HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/AWith 3 50 MO 775y, Wlan/1 1abg
. and BT 56K Modern
Pourax o 1AW ae AH=
Model : P16
Mode : HETP4 Link+ Adaphor
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FCC TEST REPORT Report

No. FG602516

Vertical Polarization

Dat File: D:\Projecti2007Q14L) 1116025 16'Part22HHSDPA.EMI {12)

a7
o Lewvel (dBm)

Date: 2007-01-30

FCC PART22/24

5

3 4
% E\WWWV
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site . MCHG-HY
Clemdition : LFSFTRICTE VERTICAL
EUT : FLYBock PC/AWith 3 50 MR 775y, Wlan/11she
: and BT 56K Modern
Pourax o 1AW AH=
Model : P16
Mode : HEDP4 Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
| @ 36.0 -44.54 -31.34 -13.00 -33.55 -10.99 Peak
2 75.6 -50.93 -37.73 -13.00 -39.55 -11.19 Peak
3 Z10.6 -47.30 -34.30 -13.00 -38.94 -§.36 Peak
4 266.0 -48.09 -35.09 -13.00 -40.91 -7.1% Peak
2 290.3 -43.45 -32.45 -13.00 -38.72 -6.67 Peak
Data: 8 File: D:WProject2007Q14L) 16025 16WPart22HHSDPA.EMI (12)
i Level {dBm) Date: 2007-01-30
FEC PART22:24
3
-50
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Fragquancy (miiz)
Site : MCHG-HY
Clemdition : LFSFTRICTS VERTICAL
EUT : FLYBock PC/AWith 3 50 MR 775y, Wlan/11she
: and BT 56K Modern
Pourax o AW AH=
Model : P16
Mode : HELP4 Link+ Adapho
Over Limit Readintenna Cahle Preamp bnt Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBn dB dBn dBn dB dB dB c deg
@ 2203 -33,12 -20,12 -153.00 -27.00 -6,03 0,00 0,00 - ___ Peak |
Z @ 834.8 -17.03 -18.37 1.35  0.00 0.00 --- --- Peak
3@ §30.3 -24 .49 -26 .21 1.91  0.00  0.00 --- --- Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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woroniss. FCC TEST REPORT

Report No.

FG602516

Data: 9

File: D:¥Projecti2007Q 1L ]11\602516'Part22HHSDPAEMI (12)

iy Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35 B
7
2 =
5 4 10 L |22
1 19
8 afliilig, JB NN 8 3D 23
18 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
ite : CECHOBHY
Condition : HF-3PURICUS VERTICAL
EOT : FL¥Bock PCAVIth 3.5 MCST75w, Wlan/11abg
: and BT 36K Modern
Foawra : 120V M0H=
Medel | FGA0ZE16
Mode : HEDFA Link+ Adapho
Ower Limit Readfntenna Cahle Preanp int Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
Wiz d B dB dBm d B dB dB dB ciit deg
1 1018.0 -51.49 -38.49 -13.00 -50.76 -0.73 0.00 0.00 --- --- Peak
2@ 1064.0 -43.63 -30.63 -13.00 -42.85 -0.79 0.00 0.00 o --- Peak
3 1114.0 -49.05 -36.05 -13.00 -48.31 -0.753 0.00 0.00 Sz --- Peak
4 1178.0 -46.54 -33.54 -13.00 -45.81 -0.73 0.00 0.00 - --- Peak
5@ 1254.0 -45.41 -32.41 -13.00 -44.64 -0.77 0.00  0.00 - --- Peak
b @ 1268.0 -37.72 -24 .72 -13.00 -36.89 -0.85 0.00 0.00 i --- Peak
7@ 1384 .0 -41.57 -28.57 -13.00 -40.64 -0.95 0.00 0.00 e --- Peak
g 1484 .0 -53.68 -40.68 -13.00 -52.71 -0.97 0.00 0.00 ErE --- Peak
a 1554.0 -54.88 -41.88 -13.00 -54.1% -0.70 0.00 0.00 --- --- Peak
10 15940 -47.64 -34 .64 -13.00 -46.97 -0.67 0.00 0.00 o --- Peak
11 1638.0 -55.69 -42.69 -13.00 -53.23 -0.46 0.00 0.00 Sz --- Peak
12 1684.0 -54.46 -41.46 -13.00 -53.95 -0.50 0.00 0.00 - --- Peak
13 1714.0 -55.80 -42.80 -13.00 -55.3% -0.42 0.00 0.00 - --- Peak
14 1734.0 -56.19 -43.19 -153.00 -55.85 -0.34 0.00 0.00 i --- Peak
15 @ 1804 .0 -45.31 -32.31 -13.00 -45.00 -0.31 0.00 0.00 e --- Peak
16 1858.0 -54 .57 -41.57 -13.00 -54.17 -0.40 0.00 0.00 ErE --- Peak
17 1918.0 -46.25 -33.25 -13.00 -45.75 -0.50 0.00 0.00 sezes --- Peak
1% 2022.0 -55.40 -42.40 -13.00 -55.04 -0.36 0.00 0.00 o --- Peak
19 2134.0 -52.31 -39.31 -13.00 -53.06  0.95 0.00 0.00 iz --- Peak
20 2178.0 -53.68 -40.69 -13.00 -54.9% 1,30 0.00 0.00 - --- Peak
21 2334.0 -47.51 -34.51 -13.00 -49.25 1.95  0.00  0.00 - --- Peak
22 2448 .0 -47 .99 -34 .99 -13.00 -50.15 2Z.16 0.00 0.00 s --- Peak
23 2868 .0 -55.15 -42.15 -13.00 -58.45 3.30 0.00 0.00 e --- Peak
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Report No. : FG602516

woroniss. FCC TEST REPORT

File: D:¥Projecti20070 1%L ]11\602516'Part22HHSDPAEMI (12)
Date: 2007-01-30

Data: 10
o Lewvel (dBm)

FCC PART22:24

-35
19 5000 3400. 3800. 4200. 1600. 5000
Trace: (Discrete) krequency. (1Hz)
Hite : 5CHGHT
Condition : HF-ZFURICUE VERTICAL
EOT : FL¥Eock PCAVIth 3.5 MCST75w, Wlan/11abe
: and BT 36K Madem
Foorex » L0V A0Hz
Madel - POBOES16
Maode . HEDFPA LinktAdaphor
Remark There is no more obvious emission except the listings above.
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woroniss. FCC TEST REPORT

Report No. : FG602516

4.6.5.7 Mode 7

Horizontal Polarization

Site
EOT

Fowex

Model

Data: 1

File: D:\Projecti2007Q14L) 116025 16'Part24 ENNCDMA.EMI (20)

U'Level {dBm) Date: 2007-01-26
FEC PART22/24
2 3
i ww
=108 55 84, 138. 192. 246. 300

Trace: (Discrete)

- BCHOG-HT
: LFSPURIONE HORIAONTAL
: FLYEook PCAVith 3 50 MCET 5y, Wlan/1lahg

Frequency (MHz)

: and BT 56K Modern
o 1AW AMH=
: R0 16
: WCDMA Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBm dB dBm dBm dB
31.9 -57.09 -44.00 -13.00 -56.23 -0.80 Peak
Z11.4 -48.90 -35.90 -13.00 -32.91 -12.99 Peak
291.1 -49.05 -36.03 -13.00 -38.81 -10.25 Peak

L [
=

Bite
EOT

Fowex

Modsl

Data: 2
0 Lewvel (dBm)

File: D:\Projecti2007Q 1L 116025 16'Part24 ENNCDMA.EMI (20}

Date: 2007-01-26

FCC PART22/24

=408 300 440. 580. T720. 860. 1000

Trace: (Discrete)

- BCHOB-HT
: LF2PURICIE HORTACHTAL
: FLYEook PCAVIth 3 50 BMCE? My, Wlan/1lakg

Frequency (MHz)

: snd BT 56K blodem
o 1AW ae AH=
- FR0B516
o WCTMA Lindet Sdaphor
Over Limit Read
Freq Level Limit Line Level Factor Remartk
WHz dBm dB dBm dBm dB
318.9 -32.13 -19.13 -13.00 -2Z2.85 -9.28 Peak
635.3 -47.32 -34.32 -13.00 -43.94 -3.38 Peak
832.3 -45.12 -32.12 -13.00 -43.93 -1.18 Peak

L [ —
(===

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : JYV-V5W1BBHA

Page No.
Report Issued Date
Report Version

: 120 of 150
. Mar. 30, 2007
. Rev. 04



FCC TEST REPORT

Report No.

FG602516

Dat

File: D:\Projecti2007Q14L) 1116025 16'Part24 ENNCDMA.EMI (20}

Date: 2007-01-26

a: 3
o Lewvel (dBm)

FCC PART22/24
i
-35
= g
1 g
4 B
5 oo 11
D 1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete) FERquEncY (i)
it : EBCHOHY
Cendition : HF-SPURIQUS HORIZONTAL
EUT : FLYBock FC/With 3 50 MCR 775y, Wlan/11ahg
. and BT 36K Modern
Fowrex : 1 A0Vae AH=
Model : R0 1R
Mode : WACDMA4 Link+ Adapto
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBn dBin dB
l 1064.0 -32.25 -39.23 -13.00 -53.89 1.64 Peak
2@ 127¢.0 -41.57 -28.27 -13.00 -4Z.66 1.09 Peak
3@ 1384.0 -43.24 -30.24 -13.00 -43.99  0.74 Peak
4 1488.0 -53.95 -40.95 -13.00 -54.40  0.45 Peak
2 1598.0 -57.65 -44.65 -13.00 -58.02 0.37 Peak
f 1808.0 -54.36 -41.36 -13.00 -54.15 -0.21 Peak
7@ 1884 .0 -29.04 -28.36  -0.68 Peak
g 1958.0 -52.08 -50.97  -1.11 Peak
a 2334.0 -37.58 -44.58 -13.00 -58.40 0.82 Peak
10 2364.0 -37.55 -44.35 -13.00 -58.42  0.87 Peak
11 2448.0 -56.85 -43.85 -13.00 -57.97 1.11 Peak
Remark:
1. #7: MS Signal
2. #8:BS Signal
Data: 4 File: D:Project2007Q 14T J11\602516Part 24 ENNCDMA.EMI (20)
i Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35
1
HD 3000 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Fragusncy Ml
Site : TRCHOG-HT
Condition : HF-3PURICUS HORIZONTAL
EOT : FL¥Bock PCAVIth 3.5 MOST775w, Wlan/l1abe
: and BT 56K Maderm
Fowrex : 1 A0Vae AH=
Model : R0 1R
Mode : WACDMA4 Linkt Adapho
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
1 @ 3758.0 -42.34 -20.34 -13.00 -50.26 7.92 Peak
SPORTON International Inc. Page No. : 121 of 150
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woroniss. FCC TEST REPORT Report No. : FG602516

Dat File: D:\Projecti2007Q1L) 116025 16'Part24 ENWCDMA.EMI (20}

ah
0 Level (dBm) Date: 2007-01-26

FCC PART22:24

-35

%WWMW

19 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) Frequency (WHz)

Site : BCHOSHY

Cendition - HF-SFURIOUS HORTAONTAL

EOT - FLYBook PO/With 3.5G MCE775v, Wlan/1labg

: and BT 56K Modemn

Pouwrax o 1AW AH=

Model - FO60516

Mode : WCDMA Lindet Adaphor
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FCC TEST REPORT Report No.

EROATOMN LAB.

FG602516

Vertical Polarization
Dat File: D:\Project 20070141 1\602516\Part24 EWCDMA.EMI {20}

a: 11
i Lewvel (dBm) Date: 2007-01-26

FCC PART22/24

]
2
i WW
=100 30 84, 138, 192, 246. 300
Trace: (Discrete) Foagusncy My
Fite : IBCHGHT
Condition : LFSFURICTS VERTICAL
EOT : FLVEock PCAVIth 3.5 MOST775w, Wlan/11abe
. and BT 36K Modern
Fowrex : 1 A0Vae AH=
Model : PGB0 16
Mode : WCDMA4 Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBm db dBm dBm dB
| @ 31.9 46,76 -33.76 -13.00 -37.14 -9.62 Peak
2@ 212.0 -47.10 -34.10 -13.00 -38.78 -8.32 Peak
;@ 291.1 -44 .90 -31.70 -13.00 -38.06 -6.63 Peak
Data: 12 File: D:WProject 20070146025 16WPart24 ENVCDMA.EMI (20}
i Lewvel (dBm) Date: 2007-01-26
FEC PART22:24
1
3
/ ;
-50
=408 300 440. 580. T720. 860. 1000
Trace: (Discrete) FLEqUEncy (mhiz)
it : BCH-HY
Cemdition . LF-ZFTIRICTS VERTICAL
EUT : FLYBock POAWith 3 50 MR 775y, Wlan/1 1ake
: and BT 56K Modern
Pourax o AW AH=
Model : P16
Mode : WACDMA Link+ Adapho
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB
@ 320.3 29,45 16,45 -[3.00 -23.42 _6.03 Peak |
Z @ 745.9 -42.87 -29.82 -13.00 -43.08 0.23 Peak
i@ 852.3 -38.92 -25.92 -13.00 -40.41] 1.49 Peak
SPORTON International Inc. Page No. : 123 of 150
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woroniss. FCC TEST REPORT

Report No.

FG602516

Data: 13 File: D:\Projecti20070Q14L ) 116025 16WPart 24 EWCDMA.EMI (20}
" Level (dBm) Date: 2007-01-26
FCC PART22:24
]
-35
10
12¢ |13
E 11
70
1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Hraguencyimiz)
Site - (BCHOGHT
Condition - HFSPURIOUS VERTICAL
EUT - FLYBiock PC/With 3 503 MOATHv, Wlan/ 1abg
- and BT 36K Modern
Pourax o 1AW AH=
Medel - P60 16
Mcde © WODMA LinktAdaptos
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBn dB dBn dBn dB
1 1018.0 -56.24 -43.24 -13.00 -55.51 -0.73 Peak
2w 1064.0 -47.00 -34.00 -13.00 -46.21 -0.79 Peak
3 1178.0 -54.87 -41.87 -13.00 -54.14 -0.73 Peak
4 @ 1278.0 -39.66 -26.66 -13.00 -38.83 -0.83 Peak
5@ 1378.0 -42.14 -29.14 -13.00 -41.21 -0.93 Peak
] 1484 .0 -54 .63 -41.63 -13.00 -53.66 -0.97 Peak
7 1598.0 -54.44 -41.44 -13.00 -53.77 -0.67 Peak
2o 1804 .0 -47.86 -34.806 -13.00 -47.55 -0.31 Peak
9@ 1878.0 -27.73 -27.33  -0.40 Peak
10 @ 1958.0 -42.38 -41.79  -0.60 Peak
11 2124.0 -57.55 -44.55 -13.00 -58.29  0.75 Peak
12 2338.0 -49.34 -36.34 -13.00 -51.09 1.7 Peak
13 24540 -49.13 -36.13 -13.00 -51.29 2.16 Peak
Remark:
1. #9: MS Signal
2. #10: BS Signal
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woroniss. FCC TEST REPORT Report No. : FG602516

Data: 14 File: D:¥Project2007Q 1L ]1[602516\WPart24EWVCDMA.EMI (20)
. Lewvel ((Bm) Date: 2007-01-26
FCC PART22/24
-35
1
70
3000 3400. 3800. 4200. 4600, 5000
Trace: (Discrete) Freguancy (Mka)
Site : BCHOSHY
Condition : HF-3PURIOUE VERTICAL
EUT : FLYEook FCAWIh 3.5G MCE775v, Wlan/1labg
: and BT 36K Modern
Fomrex : 10V A0H=
Model - FO60E516
Mode - WODMA Lindet fidaphor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBmn dBm dB
| @ 3764 .0 -44 .49 -31.49 -13.00 -51.12 6.064 Peak
Data: 15 File: D:WProject 20070141 J1|16025 16WPart24 EMNCDMA.EMI (20)
& Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35
-70
5000 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) Fremuency (WHz)
Site : BCHOSHY
Condition - HF-gFUFRIOUS VERTICAL
EOT - FLYBook PO/With 353 MCE775v, Wlan/1labg
: and BT 56K Modemn
Pouwrax o 1AW AH=
Model - BO60516
Mode : WOCDMA Linket &daptor
Remark There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 125 of 150
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 04

FCC ID : JYV-V5W1BBHA



—amonine. FCC TEST REPORT Report No. FG602516
4.6.5.8 Mode 8
Horizontal Polarization
Dat File: D:\Project\2007Q14L) 16025 16WPart24 E\HSDPA.EMI (20)

Date: 2007-01-26

a: 1
i Lewvel (dBm)

FEC PART22:24

5 Ww

100 30 84, 138. 192,

Trace: (Discrete) Frequency (WHz)

Bite - BCHIGHY

Condition : LF2PURICIE HORTACNTAL

EOT : FLY¥Book PCAVIh 3 50 MCATHer Wlan/11akg
: and BT 36K Maodemn

Fowex : 1A WVaeB0H=

Model - PGROES16

Mode : HEDPA Linkt fdaphor

Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark

WHz dBn dB d B dBi db

246. 300

1 31.1 -51.24 -38.24 -13.00 -50.99 -0.25 Peak
2 212.8 -49.13 -36.13 -13.00 -36.17 -12.06 Peak
3 a 201.6 -49.12 -36.12 -13.00 -38.91 -10.21 Peak
Data: 2 File: D:Project 2007014116025 16Part24E\HSDPA.EMI (20)
0 Lewvel (dBm}) Date: 2007-01-26
FCC PART22:24
i
2 3
: \QJWM
=108 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : (3CHOEHY
Cendition : LF-gFURIOUS HORIZONTAL
EUT - FLYBiock FU/With 3.5G MCATSv, Wlan/11abg
: and BT 6K Modern
Poowrex o 1AW ae AMH=
Medel : FOBO16
Mede - HEDPA Link+fdspho
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dBn dB dBn dBn dB
1 @ 320.3 -31.68 -18.68 -13.00 -22.43 -9.24 Peak
2 B37.4 -47.33 -34.33 -13.00 -43.97 -3.36 Peak
3@ 354 .4 -44 .52 -31.52 -13.00 -43.36 -1.17 Peak
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FCC TEST REPORT Report No. : FG602516

Data: 3 File: D:Project2007Q 14116025 16WPart24E\HSDPA.EMI (20}
d Lewvel (dBm) Date: 2007-01-26
FCC PARTZ22/24
8
-35
9
10 11
D 1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete) Frequency (i)
Site : BCHG-HY
Clemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/With 3 50 MR 775y, Wlan/1 1abg
: and BT 56K Modern
Pourax o AW AH=
Model : FOR0 16
Mode : HELP4 Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
1 1038.0 -52.04 -30.94 -13.00 -54.65 1.71 Peak
Z @ 1276.0 -41.93 -28.93 -13.00 -43.07 1.09 Peak
;@ 1384.0 -43.22 -30.22 -13.00 -43.96 0.74 Peak
4 1484.0 -33.40 -40.40 -13.00 -53.82 0.45 Peak
2 1594.0 -56.58 -43.28 -13.00 -56.96  0.37 Peak
f 1714.0 -53.48 -40.48 -13.00 -53.56  0.08 Peak
7 1804 .0 -52.80 -39.80 -13.00 -52.59 -0.21 Peak
g a 1878.0 -28.55 -28.04  -0.51 Peak
9@ 1928.0 -46.87 -43.76  -1.11 Peak
10 2344.0 -25.83 -42.83 -13.00 -36.70  0.87 Peak
11 2448.0 -37.65 -44.65 -13.00 -58.77 1.11 Peak
Remark:
1. #8: MS Signal
2. #9: BS Signal
Data: 4 File: D:WProject2007Q 14116025 16WPart24E\HSDPA.EMI (20}
b Lewvel (dBm) Date: 2007-01-26
FCC PARTZ22/24
-35
1
ER 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) FEEqUEncy (miiz)
Bite : I3CHE-HYT
Condition : HF-ZFURICUS HORIZONTAL
EUT : FLYBock PC/With 3,53 MCS775v, Wlan/L1abe
. and BT 36K Modern
Fowrex : 1 A0Vae AH=
Model : a0 16
Mode : HEDP4 Linkt Adaphor
Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
| @ 3758.0 -41.22 -28.22 -13.00 -49.14 7.92 Peak
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TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 04

FCC ID : JYV-V5W1BBHA



Report No. : FG602516

woroniss. FCC TEST REPORT

Data: 5 File: D:¥Projecti2007Q 1\ 116025 16\Part24E\HSDPA.EMI (20)
0 Level (dBm) Date: 2007-01-26

FCC PART2224

-35
9 5000 5400. 5800, 6200, 6600, 7000
Trace: (Discrete) hrequency (WHe)
Site : (3CHOBHT
Condition : HF-SPURIOUS HORIZONTAL
EUT : FLYBack FUAWith 3,50 MCATv, Wlan/l1ake
: and BT 36K Medemn
Fowrex 1 X0Vae AH=
Model : FOBO2516
Mede : HEDPA Link+fdspho
SPORTON International Inc. Page No. : 128 of 150
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FG602516

Vertical Polarization

Bite

Dat

a: 11
i Lewvel (dBm)

File: D:\Project2007Q14L) 1116025 16'Part24 EHSDPA.EMI (20)

Date: 2007-01-26

FCC PART22/24

-50

3

T——

=108 30 84.

Trace: (Discrete)

: BCHOe-HT

138. 192. 246. 300
Frequency (MHz)

Cemdition . LF-ZFTIRICTS VERTICAL
EUT : FLYBock FC/With 3 50 MR 775, Wlan/11ahg
: and BT 56K Modern
Poowex o 1AW AMH=
Model : FaR016
Mode : HSDP4 Link+Adaphor
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBm dB dBm dBm dB
| @ 31.9 -46.07 -33.07 -13.00 -36.45 -9.62 Peak
Z @ Z12.8 -47.41 -34.41 -13.00 -39.09 -§.32 Peak
3@ 292 .4 -44 88 -31.88 -13.00 -38.27 -6.60 Peak
Data: 12 File: D:\Project 20070 14L )1 16025 16\Part24EHSDPA.EMI (20)
5 Lewvel (dBm) Date: 2007-01-26
FEC PART22:24
1
3
2
-50
100 300 440, 580, T20. 860, 1000
Trace: (Discrete) Freduency (MHe)
ite : CCHOBHY
Condition : LFSPURICE VERTICAL
EOT : FL¥Eock PCAVIth 3.5 MCE775w, Wlan/11labg
: and BT 56K Modemn
Fowrex 1 X0Vae AH=
Model : FaR0 16
Mode : HSDP4 Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
@ 3189 20,52 -16,52 -13.00 -23.4 -6.05 Peak |
2@ 742.4 -42.98 -29.98 -13.00 -43.17 0.20 Peak
@ 852.3 -37.69 -24.69 -13.00 -39.18 1.49 Peak
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woroniss. FCC TEST REPORT

Report No.

FG602516

Data: 13 File: D:WProject2007Q 14116025 16WPart24E\HSDPA.EMI (20}
o Lewvel (dBm) Date: 2007-01-26
FCC PART22/24
11
.35
12
14 |15
18
13
70 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : (3CHOEHT
Condition : HF-SPURIOUS VERTICAL
EUT : FLYEack FUAWith 3,50 MCATv, Wlan/l1ake
: and BT 36K Medem
Foorex o L0V A0H=
Medel : FOB0516
Mede : HEDPA Link+ fdaphc
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBn dB dBn dBn dh
1 1018.0 -54 .46 -41.46 -13.00 -53.73 -0.73 Peak
2w 1064.0 -42.10 -35.10 -13.00 -47.31 -0.79 Peak
3 1178.0 -54.95 -41.95 -13.00 -54.21 -0.73 Peak
4 @ 1274.0 -40.21 -27.21 -13.00 -39.38 -0.83 Peak
] 1328.0 -56.02 -43.02 -13.00 -55.22 -0.80 Peak
b 1378.0 -42.77 -29.77 -13.00 -41.84 -0.93 Peak
7 1484.0 -54.80 -41.80 -13.00 -53.83 -0.97 Peak
S 1554.0 -58.50 -45.50 -13.00 -57.81 -0.70 Peak
9 1594 .0 -53.77 -40.77 -13.00 -53.10 -0.67 Peak
10 1814.0 -30.18 -37.18 -13.00 -49.87 -0.31 Peak
11 @ 1834 .0 -27.36 -27.36 -0.50 Peak
12 @ 1958.0 -39.99 -39.39  -0.60 Peak
13 2124.0 -57.95 -44.95 -13.00 -58.69  0.75 Peak
14 @ 2338.0 -48.92 -35.92 -13.00 -50.67 1.75 Peak
15 @ 2448 .0 -47.73 -34.73 -13.00 -49.88  2.16 Peak
16 2978.0 -53.68 -40.68 -13.00 -57.07  3.39 Peak
Remark:
1. #11: MS Signal
2. #12: BS Signal
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woroniss. FCC TEST REPORT Report No. : FG602516

Data: 14 File: D:¥Projecti2007Q 14116025 16'Part24EHSDPA.EMI (20)
i Lewvel (dBm) Date: 2007-01-26
FCC PARTZ22/24
-35
1
70
3000 3400, 3800. 4200. 4600, 5000

Trace: (Discrete) Frequency (MHz)

- BCHOG-HT

Condition : HF-SPURIOUS VERTICAL
EUT - FLYBiock PC/AWith 3 503 MORTHv, Wlan/ 1abg
- and BT 36K Modern
Power o 1 20WVae B0z
Madel : FOB02516
Mede : HEDPA Link+ddaptor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remartk
Wiz dBn dB dBn dBn dh
1 @ 3758.0 -42.62 -20.62 -13.00 -49.26  6.64 Peak
Data: 15 File: D:WProjecti2007Q1\L]11\6025 16'WPart24EHSDPA.EMI (20)
i Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35
70 5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) FraguEncy NIty
Site - (BCHOGHT
Cendition : HF-SPURIOUS VERTICAL
EUT - FLYBiock PU/With 3 50 MORTHv, Wlan/1 labg
- and BT 56K Modern
Pourax o AW AH=
Medel : FOROZ516
Mcde - HEDPA Link+fdspo
Remark There is no more obvious emission except the listings above.
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FG602516

4.6.5.9 Mode 9
Horizontal Polarization

File: D:\Projecti2007 0141 [\602516\Part22H\C o-locationV\GSM+BT.EMI (12

Date: 2007-03-21

Data: 1
i Level {dBmy})

FCCPART22/24
-50 3 3
A 30 84, 138. 192. 246. 300
Frequency (MHz)

Trace: {Discrete)
o DICHDE-RY
LF-SPURTOTUS RORTZONTAL
FLYEBook PCARith 3, 5G MCEVPSy, ®land| labg
and ET 56Y Modem
1 20¥ac/B0Rz

Site
Comd i tion
BT

Power

Hode! FG BOERIG
Hode v GSH RS0 Link;ChIG9+ET Link+Adaptor
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db
L 30,00 -5z, 95 -39.85 -13.00 -53.3L  0.36 Peak
2 286, 98 -b5. 87 -42.97 -13.00 -44. 86 -1]. 12 Peak
3 297,03 -56.12 -43. 12 -13.00 -46. 08 -10. 05 Peak
Data: 2 File: D:\Projecti20070Q 13016025 16\Part22H\C o-location\GSM+BT.EMI (12
DLe\-'eI {tBm}) Date: 2007-03-21
FCC PART22:24
3
2
K | WLW
00 300 4440, 580. T20. 860. 1000
Trace: (Discrete) Frequency {MHz)
Site : DICHDE-RY

LF-SPURTOUS RORTZONTAL
FLYBook PC/Rith 3. 5G MCEVThw, Rlans| labg
and ET 56K Modem

Condition
EUT

Power v 1 20Vac/ROAz
Hoge PG B0E5IE
Hode v GSM RS0 Link:ChIG9+ET Link+Adaptor
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db
L 00,40 -53.39 -40.39 -13.00 -50.6T7 -2.72 Peak
2 336, 90 -42. 75 -41.42 -1.33 Peak
3 B&0. 30 -34. 86 -33.95 -0.90 Peak
Remark:

1. #2: MS Signal
2. #3:BS Signal

SPORTON International Inc.
TEL : 886-2-2696-2468
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womonine. FCC TEST REPORT Report No. FG602516
Data: 3 File: D:\Project'2007 Q141 J1[\602516\Part22H\Co-locationV\GSM+BT.EMI (12
Level (dBm} Date: 2007-03-21

0

FCCPART22:24

-35

= 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Erequency (MHz)

Site D3CHDG-RAY

Comdi tion ;. HF-SPURTQUS HORTZONTAL
EOT : FL¥Book PC/Rith 3.5G MCE775v, Rlan/|labg
: and BT S6Y Modem
Fawer v 120Vac/BlHz
Hode | : FG OBOZLIE
Hode ; GSH BS0 Link;ChIG9+BT Link+Adaptor
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db

L 1584, 00 -56,50 -43.50 -13.00 -56.87  0.37 Peak

2 1674, 00 b2, 77 -39. 77 -13.00 -63.00 0,22 Peak

3! 2444, 00 -1& 1T -19.28 .1l Peak

4 2008, 00 =50, 50 -37.50 -13.00 -5[. 70 .20 Peak

Remark:
1. #3: BT Signal

Data: 4 File: D:\Projectt2007 Q141 V60251 6\Part22H\Co-locationVGSM+BT.EMI (12
0 Level (dBm) Date; 2007-03-21
FCC PART22:24
-35
70

7 3000 3400, 3800, 4200, 4600, 5000

Trace: (Discrete} Frequency (MHz)

Site ¢ DECHDR-RY

Candi tion . WF-SPURTOUS RORTZONTAL

ENT i FLYBook FC/Rith 3 56 MCET75v, Rlans|labg

+and ET S6Y Modem

Power v 130Vac/B 0Nz

Hodsl o FG BOERIE

Hod e ¢ GEM B50 Link;ChIER+ET Link+Adaptor
SPORTON International Inc. Page No. : 133 of 150
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woroniss. FCC TEST REPORT Report No. : FG602516

Data: 5 File: D:\Projectt2007Q 14160251 6\Part22H\Co-locationVGSM+BT.EMI (12
0 Level (dBm) Date; 2007-03-21
FCC PART22:24
-35

IS O N I O WP o Py

+0 5000 5400. 5800. 6200. 6600. 7000

Frequency {MHz)

Trace: (Discrete}

Site . DECHDG-HY

Condi Lion : WF-SPURTOUS FORTZONTAL

ENT . FL¥Book PC/Rith 3 56 MCETT5v, Rland|labg

:and BT 56% Modem

Power v 120Vac/B0Rz

Hode | o FG BOZRIE

Hode ;o GSH RS0 Link;ChIG9+BET Link+Adaptaor
SPORTON International Inc. Page No. : 134 of 150
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sonronine. FCC TEST REPORT Report No. FG602516
Vertical Polarization
Data: 7 File: D:\Project'2007 Q141 J1[\602516\Part22H\Co-locationV\GSM+BT.EMI (12
OLeveI (dBm} Date: 2007-03-21
FCC PART22:24
2
= SWW
=100 30 4. 138, 192, 246. 300
Trace: (Discrete} Frequency {MHz)
Site v DICHDE-RY
Comdi bion LE-SPURTOUS YERTTCAL
ENT FLYEook PC/Rith 3. 5G MCETPSv, Rland| lahg
and ET BEY Modem
Power v 1 EVac/B0Rz
Hlade | : FG OBOZAIE
Hode ;o GEM BS0 Link;ChIB2+BT Link+Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db
L1 31.89 -48.07 -33.07 -13,00 -36, 45 -9, B2 Peak |
2 B0, 24 -438. b2 -35. 62 -13.00 -35. [0 -13. 42 Peak
3 B8, 88 -50. 88 -37.88 -13.00 -38. T2 -1%. 16 Peak
Data: 8 File: D:\Project'20070 1411|6025 16\Part22H\C o-location\GSM+BT.EMI {12
OLweI (dBm} Date: 2007-03-21
FCC PART22:24
3
2
= WWW M%‘_,\_,
100 300 440, 580, 720, 860. 1000
Trace: (Discrete) Frequency {MHz)
Site o DICHDE-RY
Comdi bion LE-SPURTOUS YERTTCAL
ENT FLYEgok PC/With % 5C MCET75v, Rland| labg
and ET 56K Modem
FPower 1 20¥ac B0Az
Hodel FG BOZ5IE
Hode GSH RS0 Link;ChlG3+ET Link+Adaptor
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
L 630,40 -49. 83 -36.63 -13.00 -48. 16 -l. 48 Peak
z 836, 90 -41. 86 -43. 22 1. 36 Peak
3 880, 30 -37. 25 -38.986 1.7 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FG602516

Data: & File: D:\Projecti20070Q 1 11\602516\Part22H\C o-location'GSM+BT.EMI {12
0Le\.'\crl {dBm} Date: 2007-03-21
FCC PART22:24
3
-35
2
i 4
-70
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Erenuency kD
Site + DICHDE-RY
Conditian HF-SPURTOTS WERTTCAL
EUT FL¥Eook PC/Rith & 5G MCEV75v, Rlan/|labg
and BT H6X Modem
Power 120¥ac/B0Hz
Hode| FG BDEGI6
Hode GSH B0 Link;ChIGS+BET Link+Adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dbm db
L 1594, 00 -bi. 86 -37.868 -13.00 -b0. 19 -0.8T7 Peak
z 1674, 00 -48. 86 -3h.8A -13.00 -48. 38 -0. 48 Peak
3@ 2438, 00 -18, 38 . ..., -18.39  Z.0] Peak
4 2508, 00 -5Z. 99 -39.99 -13.00 -55.268 Z. 27 Peak
Remark:
1. #3: BT Signal
Data: 10 File: D:\Projecti20070Q 1L 11\602516\Part22H\C o-location\GSM+BT.EMI (12
OLe’\FeI {tlBm} Date: 2007-03-21

FCCPART22:24

-35
1
-T0
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Erequency (MHz)
Site 1 DICHDE-RY
Candi tion HF-SPURTOUS VERTTCAL
ENT FLVBook PC/®ith 3. 5G HCETP5v, Flan/| lahg
and BT H6% Modem
Power ¢ 120Vac/B0Rz
Hode | : FG OBOZLIE
Hode : G5M BSD LinkChIBS+ET Link+idaptor o
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm il dEn dbm dE
L 4184, 00 -51.59 -38.59 -13.00 -59.95 & 36 Peak
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womonine. FCC TEST REPORT Report No. FG602516
Data: 11 File: D:\Project2007Q 1%L 1 [V602516\Part22H\C o-locationVGSM+BT.EMI (12
DLeveI {dBm}) Date; 2007-03-21

FCC PART22/24

M

#0 5000 5400. 5800. 6200. 6600, 7000
Trace: (Discrete} Frequency (MHz)

Site DaCHRE-AY

Condi tion i HE-SPURTOUS WERTTCAL

EUT ¢ FLY¥Egok PCARith 3, 5G MCETTSv, Rland|l labg
¢ oand ET S6Y Modem

Fower v 120Vac/ BNz

Hodel v FGOBOERIE

Hode v GSH RS0 Link;ChIG9+ET Link+Adaptor

Remark There is no more obvious emission except the listings above.
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sonronine. FCC TEST REPORT Report No. FG602516
4.6.5.10 Mode 10
Horizontal Polarization
Data: 1 File: D:\Projecti20070Q 14 11\602516\Part22H\C o-location'\GSM+WLAN.EMI (12
0Lew..'\sil {dBm} Date; 2007-03-21
FCC PART22:24
2
50 1 3
100 30 a4, 138, 192, 246. 300
Trace: (Discrete} Frequency {MHz)
Site v DICHDE-RY
Comdi tiom i LR-SPURTOUS BORTZONTAL
ENT : FLYEook PC/Rith 3,56 MCET7Sv, Rlan/|labg
+and ET 56Y Modem
Power v 1 EVac/B0Rz
Hadel o FOOBOQERIR
Hlzmn v GEM ERD Link ;ChIES+I1h Tu_ChOb+Adaptor
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm db
| @ 278,94 -53.34 -40.34 -13.00 -42. 70 -1Q. 65 Peak
Za 282,99 -48,62 -36.62 -13.00 -39. 11 -10.5] Peak
3@ 295, 14 -53.58 -40.58 -13.00 -43.47 -10. 11 Peak
Data: 2 File: D:\Projecti20070 141 11'\602516\Part22H\C o-location\GSM+WLAN.EMI (12
0Lwel {dBm} Date: 2007-03-21
FCC PART22:24
3
2
1
WWWWWQLW
00 300 140, 580, 720, 860. 1000
Trace: (Discrete} Frequency {(MHz)
Site v DICHDE-HY
Comdi tion i LR-SPURTOUS BORTZONTAL
EDT . FLYEook PC/Rith 3,56 MCETPSv, Rlan/|labg
+and ET S6Y Modem
Power v i Vac/B0Rz
Hade | v FG BOZRIE
Hema © GEM ESD Limk:ChIE8+11h Tu_ChDB+adaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dk dEn dEm dE
l @ 325,90 51,08 -38.08 -1[3.00 -42.04 -8,04 Peak
z @ 830, 90 -42. 47 =41, 14 -1.33 Peak
E 880, 30 -3L. 85 30,94 -0.90 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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sonronine. FCC TEST REPORT Report No. FG602516
Data: 3 File: D:\Projecti20070Q 141 1150251 6\Part22H\C o-location\GSM+WLAN.EMI (12
0 Level {dBmi} Date: 2007-03-21
FCC PART22:24
3
-35
5 4
1
-T0
1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency {MHz)
Site o DECHDR-RY
Condi Lion HF-SPURTOUS RORTZONTAL
ENIT FLVEggk PC/Rith 3, 5G MCE775v, Rlan| labg
and ET 56K Modem
FPower 1 20Vac B0Hz
Hodel FG BOZ5IG
Hemg GEM S0 LinkiChIBO«l Ik T _Chib+ddaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbm db dbn dbm db
l @ 1594, 00 -51.43 -38.43 -13.00 -51.80 Q.37 Peak
z @ 1674, 00 -47.75 -34. 75 -13.00 -47.97 0. 22 Peak
3@ 2438, 00 -29. 8] -30. 81 L. 00 Peak
[48 2508, 00 -45,56 -32.56 -13.00 -46.76 L. 20 Peak
Remark:
1. #3: WLAN Signal
Data: 4 File: D:\Projecti20070Q 14 11\602516\Part22H\C o-location'\GSM+WLAN.EMI (12
0 Level (dBm} Date; 2007-03-21
FCC PART22:24
-35
L 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site v DICHDE-RY
Conditian HF-SPURTOUS HORTZONTAL
BT FLVEook PC/Rith & 5G MCE775v, Rlans| lahg
and BT H6Y Modem
Power 1 20¥ac/ BlHz
Hode| FG BOEGI6
Hemo GSM BS0 Link;ChIBS+|1h Tx_ChOB+idaptor
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sonronine. FCC TEST REPORT Report No. FG602516
Vertical Polarization
Data: 7 File: D:\Projecti20070 141 11'\602516\Part22H\C o-location\GSM+WLAN.EMI (12
0Lwel {dBmi} Date: 2007-03-21
FCC PART22/24
_50 1 7 3
A g 84. 138. 192 246. 300
Trace: {Discrete) Frequency {MHz)
Site 1 DICHDE-RY
Cardition LF-5SPURTOUS WERTTCAL
EOT FLVEook PC/Rith 3. 5G MCETP5v, Flan/|lahg
and BT 56X Modem
Power 120¥ac/ BlHz
Hodel FG BOZ516
Hemo GEM G50 Link;ChIga+l1h Tx_ChDBHldauLo_r i
(ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm db
l @ T6.44 -51, 87 -38. 97 -13.00 -40.92 -11. 05 Peak
z@ 98,04 -5z, 76 -39.76 -13.00 -44.78 -T.87 Peak
3@ 295,68 -51.68 -38.68 -[3.00 -45. 14 -6.54 Peak
Data: 8 File: D:\Project'20070 1471 J1|\602516\Part22H\C o-location\GSM+WLAN.EMI (12
DLtweI (dBmj} Date: 2007-03-21
FCC PART22:24
3
2
i WWWMJ
-100 355 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency {MHz)
Site + DICHDE-RY
Cardition LF-5SPURTOUS WERTTCAL
ENT FLYBook PC/®ith 3. 5G HCETP5v, Flan/| lahg
and BT 56X Modem
Power ¢ 120Vac/B0Rz
Hode | o FG OBOZRIE
Hemo : GEM BSD Link;ChIBS+11h Tx_ChDBHldauLo_r i
(ver Limit Read
Freq Level Limit Line Level Factor Remark
HHz dEm dk dEn dbm dE
|l @ 630,40 -50.50 -3T7.51 -13.00 -49.03 -1, 48 Peak
z@ 836. 90 -44. 7] -46.07 1. 36 Peak
3@ 830, 30 -29. 90 -3L.6L  L.Tl Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
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woroniss. FCC TEST REPORT Report No. FG602516
Data: 9 File: D:\Projecti2007Q14L )1 [\6025 16 art22H\C o-location|GSM+WLAN.EMI (12
o Level (dBm) Date: 2007-03-21
FCC PART22724
3
-35
i & 4
70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency {MHz)

Site © DaCHDB-HY
Candi tion i HR-SPURTOUS VERTTCAL
ENT ¢ FLYEook PC/Rith 356 MCETTSv, Rland|lahg
:and ET BEY Modem
Power v 1 EVac/B0Rz
Hode | v FG BOZHIE
Hemo : GEH BS0 Link;ChIBA+I b Tu_Chib+ddaptor
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm dB dEm dEm db
| @ 1588, 00 -50. 88 -37.88 -13.00 -50. 21l -0.67 Peak
Z@ 1674, 00 -43. 96 -35. 86 -13.00 -48. 48 -0. 48 Peak
3@ 2438, 00 -29, 41 3143 Z.01 Peak
4@ 2h08. 00 =50, 07 -37.07 -13.00 -b2. 34  Z. 27 Peak
Remark:

1. #3: WLAN Signal

Data: 10 File: D:\Projecti2007 011 J11'602516\Part22H\C o-location\GSM+WLAN.EMI (12
0 Level (dBm} Date; 2007-03-21
FCC PART2224
-35
70

“7 3000 3400, 3800, 4200, 4600, 5000

Trace: (Discrete) Frequency (MHz)

Site o DECHDE-RY

Comdi tiom : HE-SPURTOUS YERTTCAL

EDT ¢ FLYEgok PC/Rith 3, 5C MCETT5v, Rlan/|labg
¢ and ET BEY Modem

Power v 1EVac/B0Rz

Hode | o FG OBOERIH

Hemo : GEM BSD Link ChIBS+!1b Ta_ChOb+ddaptor

Remark There is no more obvious emission except the listings above.
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woroniss. FCC TEST REPORT Report No. : FG602516

4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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womonine. FCC TEST REPORT Report No. FG602516
4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 -55 -0.03
0 -38 -0.02
10 30 0.02 25 Passed
20 26 0.01
30 -28 -0.01
40 -30 -0.02
50 -37 -0.02
Remark: The DUT can not be turned on at -20~-30
Test Mode : GSM850 (EDGE) CH189
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 -44 -0.02
0 -30 -0.02
10 -26 -0.01 25 Passed
20 -22 -0.01
30 20 0.01
40 28 0.01
50 -30 -0.02
Remark: The DUT can not be turned on at —20~-30
Test Mode : PCS1900 (GSM) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 53 0.03
0 26 0.01
10 33 0.02 2.5 Passed
20 28 0.01
30 36 0.02
40 -39 -0.02
50 -48 -0.03
Remark: The DUT can not be turned on at -20~-30
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womonine. FCC TEST REPORT Report No. FG602516
Test Mode : PCS1900 (EDGE) CH661
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 66 0.03
0 52 0.03
10 -40 -0.02 25 Passed
20 38 0.02
30 42 0.02
40 54 0.03
50 -58 -0.03
Remark: The DUT can not be turned on at -20~-30
Test Mode : WCDMA Band V CH4182
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 29 0.02
0 26 0.01
10 11 0.01 25 Passed
20 -15 -0.01
30 -23 -0.01
40 33 0.02
50 35 0.02
Remark: The DUT can not be turned on at -20~-30
Test Mode : WCDMA Band V (HSDPA) CH4182
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 -34 -0.02
0 -30 -0.02
10 22 0.01 2.5 Passed
20 26 0.01
30 -25 -0.01
40 -28 -0.01
50 31 0.02
Remark: The DUT can not be turned on at -20~-30
SPORTON International Inc. Page No.
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womonine. FCC TEST REPORT Report No. FG602516
Test Mode : WCDMA Band || CH9400
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 -42 -0.02
0 -33 -0.02
10 28 0.01 25 Passed
20 -17 -0.01
30 22 0.01
40 25 0.01
50 -28 -0.01
Remark: The DUT can not be turned on at -20~-30
Test Mode : WCDMA Band Il (HSDPA) CH9400
Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 - -
-20 - -
-10 -40 -0.02
0 38 0.02
10 -28 -0.01 2.5 Passed
20 26 0.01
30 22 0.01
40 -30 -0.02
50 -33 -0.02
Remark: The DUT can not be turned on at -20~-30
SPORTON International Inc. Page No.
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FCC TEST REPORT Report No. FG602516

4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 25+5 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 -51.0 -0.03
1.1 47.0 0.02 25 Passed
12.8 34.0 0.02
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
9.4 -47.0 -0.02
11.1 28.0 0.01 2.5 Passed
12.8 39.0 0.02
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womonine. FCC TEST REPORT Report No. FG602516
Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 57.0 0.03
11.1 64.0 0.03 2.5 Passed
12.8 52.0 0.03
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 40.0 0.02
11.1 68.0 0.04 2.5 Passed
12.8 -48.0 -0.03
Test Mode : WCDMA Band V CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 37.0 0.02
11.1 28.0 0.01 2.5 Passed
12.8 34.0 0.02
Test Mode : WCDMA Band V (HSDPA) CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 -39.0 -0.02
11.1 28.0 0.01 2.5 Passed
12.8 34.0 0.02
Test Mode : WCDMA Band || CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
9.4 -38.0 -0.02
1.1 -47.0 -0.02 2.5 Passed
12.8 26.0 0.01
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sonronine. FCC TEST REPORT Report No. FG602516
Test Mode : WCDMA Band Il (HSDPA) CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
9.4 48.0 0.03
11.1 -24.0 -0.01 25 Passed
12.8 -41.0 -0.02
Remark:
1. Normal Voltage=11.1V.
2. Battery End Point (BEP)=9.4V.
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womonine. FCC TEST REPORT Report No. FG602516
5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2006 | Jun. 27, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 21, 2006 | Nov. 21, 2008
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 29, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | O ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
. Radiation
Power Meter Agilent E4416A GB41292344 N/A Feb. 08, 2007 | Feb. 08, 2008
(03CHO06-HY)
. Radiation
Power Sensor Agilent E9327A US40441548 N/A Feb. 08, 2007 | Feb. 08, 2008
(03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 554
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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